
Appendices to the  
Biological and Water Quality Study of

The Cuyahoga River 
Watershed, 2017 & 2018. 
Cuyahoga, Summit, and Portage counties

Ohio EPA Technical Report AMS/2018-CUYAH-2 
Division of Surface Water 
Assessment and Modeling Section 
Draft February 2022

TMDL DEVELOPMENT | 

Cuyahoga River near Scranton Road habitat restoration 
 (RM 2.7, 200005) 



Table of Contents (click to navigate) 

Appendix A - Components of an Ohio EPA Biological and Water Quality Survey 

Appendix B - NPDES Facility Descriptions & Comprehensive NPDES Summary List 

Appendix C – Macroinvertebrate Collection Results 

Appendix D – Macroinvertebrate ICI and Metric Scores 

Appendix E – Fish Species Presence and Abundance by Location 
[...]
3PV00000*ED Mantua MHP  0.028 Harper Ditch 0.90 Portage 

3PD00006*PD Bedford Hts WWTP 3.6 Hawthorne Creek 0.05 Cuyahoga 



 

 

Ohio EPA 
Permit Number Facility Name Design Discharge 

(MGD)1 Receiving Stream  RM County 

3PD00018*OD Ravenna WWTP 2.8 Hommon Ditch 0.85 Portage 

3PR00233*DD Camp Burton 0.009 Hopsons Creek 
(Dierich CK) 

4.0 Geauga 

3GB00007*BG Western Reserve Farm 
Cooperative Inc 

Petroleum Bulk 
Storage 

Hopsons Creek 
(Dierich Ck) 

1.3 Geauga 

3PG00079*ID Troy Oaks WWTP 0.06 LaDue Reservoir 
(Bridge Creek) 

4.2 Geauga 

3GN00028*EG Ken-Tool Non-Contact Cooling 
Water 

Little Cuyahoga River 3.9 Summit 

3IR00030*HD RCA Rubber Co Cooling Water, Filter 
backwash, Storm 

Little Cuyahoga River 7.4 Summit 

3IQ00014*GD Saint-Gobain Performance 
Plastics Akron 

NCCW, 601 – 0.375 
MGD 

Little Cuyahoga River 9.0 Summit 

3IG00086*DD Sunoco Pipeline LP Hudson 
Pump Station 

Storm Little Cuyahoga River 4.0 Summit 

3IK00005*CD Thistledown Racetrack Storm, CAFO Mill Creek 9.0 Cuyahoga 

3PR00161*DD JL Excavating Services LLC 0.00525 Mogadore Reservoir 15 Portage 

3PV00095*DD Indian Springs Trailer Park 0.0225 Ohio Canal to 
Cuyahoga River 

1.6 

(33.5) 

Summit 

3PT00091*FD Old Trail School 0.005 Ohio Canal to 
Cuyahoga River 

2.5  

(33.5) 

Summit 

3GN00022*EG Nook Industries Inc Non-Contact Cooling 
Water 

Ohio Erie Canal NA Cuyahoga 

3IQ00057*DD Parker Hannifin Corp Brass 
Products Div 

NCCW Plum Creek 0.2 Portage 

3PR00248*DD Kozent LLC dba OME 0.0007 Pond Brook 2.0 Geauga 

3PG00030*JD Aurora Shores WWTP No 29 0.5 Pond Brook 3.8 Summit 

3PR00316*DD Welshfield Inn 0.00525 Sawyer  Brook 2.5 Geauga 

3PR00446*DD Church of Saint Helens Parish 
School 

0.0035 Silver Lake NA Geauga 

3IH00025*GD Rothenbuhler Cheesemakers, 
Inc 

0.400  Tare Creek 1.0 Geauga 

3IY00164*BD Troyer Water System 0.00145 Tare Creek 1.6 Geauga 

3PK00014*HD Streetsboro Hudson Regional 
WWTP 

4.0 Tinkers Creek 26.1 Portage 

3PR00188*DD Gregg Apts 0.00175 Tinkers Creek 23.7 Summit 

3IN00319*CD Tri-County Concrete Co Inc Storm, Truck Rinse  Tinkers Creek 16.5 Summit 

3PD00039*LD City of Twinsburg WWTP 5.8 Tinker's Creek 15.5 Summit 

3PB00066*GD Burton WWTP 0.400 UT East Branch 
Cuyahoga River 

0.2 

(86.54) 

Geauga 



 

 

Ohio EPA 
Permit Number Facility Name Design Discharge 

(MGD)1 Receiving Stream  RM County 

3IF00010*ID Johnsonite Storm, NCCW UT of Bridge Creek 0.9 

(10.6) 

Geauga 

3IN00376*AD Mar-Bal Inc 0.006185 UT of Bridge Creek 0.6 

(10.6) 

Geauga 

3PP00009*FD Punderson State Park 
Campground Plant 

0.0602 UT of Bridge Creek 3.8 

(0.50) 

Geauga 

3PR00516*BD Debord Plumbing 0.01 UT of Butternut Creek 2.2 Geauga 

3PT00105*CD Claridon Properties 0.004 Ut of East Branch of 
Cuyahoga River 

0.5 

(93.0) 

Geauga 

3PR00518*BD Blossom Hill Care Center 0.01425 UT of East Branch 
Reservoir  

0.5 

(92.6) 

Geauga 

3IG00038*HD MPLX Terminals LLC - 
Brecksville Terminal 

Storm UT of Furnace Run 0.7 Cuyahoga 

3PG00154*ED Auburn Corners WWTP 0.07   UT of LaDue 
Reservoir 

4.03 Geauga 

3PY00003*FD Hudson Estates 0.04 UT of Mud Brook 1.2 

(8.9) 

Summit 

3PR00360*CD Clearview Inn Steak and Chop 
House 

0.003 UT of North Fork into 
Yellow Creek 

1.2 

(2.3) 

Summit 

3PR00504*BD Jadlyn Management LLC (DBA 
Todays Bride Magazine) 

0.0015 UT of North Fork 
Yellow Creek 

0.5 

(2.1) 

 

Summit3PR002
86*CD 

Ken Stewarts Lodge 0.0079 UT of North Fork 
Yellow Creek 

0.7 

(1.67) 

Summit 

3PR00159*CD Ohio Motel 0.004 UT of North Fork 
Yellow Creek 

0.8 

(2.5) 

Summit 

3PD00046*FD Aurora Westerly WWTP 1.4 UT of Pond Brook 0.6 

(1.57) 

Portage 

3IT00013*HD Norfolk Southern- Bedford 
Yard 

Storm UT of Tinkers Creek 2.0 

(3.75) 

Summit 

3IN00314*DD Northfield Park Assoc LLC  Storm, CAFO UT of Tinkers Creek 2.1 

(3.75) 

Summit 

3PR00267*CD Camp Anisfield  0.005 UT of West Branch 
Cuyahoga 

0.2 

(7.2) 

Geauga 

3PG00100*GD Aquilla Village WWTP 0.07 UT of West Branch 
Cuyahoga River 

0.2  

(10.6) 

Geauga 



 

 

Ohio EPA 
Permit Number Facility Name Design Discharge 

(MGD)1 Receiving Stream  RM County 

3PV00132*AD Deer Lake MHP 0.01 UT of West Branch 
Cuyahoga River 

0.5 

(4.0) 

Geauga 

3PW00014*FD Granger Lake Condominiums 
No 1 Assn Inc 

0.06 UT of Yellow Creek 1.5 

(7.0) 

Medina 

3PR00306*CD D'Agnes Bistro & Bar 0.0025 UT of Yellow Creek 0.4 

(2.1) 

Summit 

3PR00651*AD Oak Knoll Condominiums 0.015 UT of Yellow Creek 0.3 

(1.7) 

Summit 

3PG00096*ID Fairlane WWTP 0.03 UT Potters Creek 0.4 

(2.5) 

Portage 

3PG00102*GD Burton Lakes WWTP 0.05 UT to Bridge Creek 1.3 

(0.50) 

Geauga 

3PH00038*KD Twin Lakes WWTP 0.456 UT to Cuyahoga 0.6 

(57.82) 

Portage 

3IV00000*KD Akron WTP 0.600 UT to Cuyahoga 0.2 

(57.82) 

Portage 

3PW00023*CD Benttree Condominium Assoc 0.0125 Ut to Cuyahoga River 0.3 

(70.3) 

Portage 

3PR00146*GD Hattie Larlham Center for 
Children w/ Disabilities 

0.03 UT to Cuyahoga River 0.8 

(65.1) 

Portage 

3IY00151*ED Shalerville WTP 0.2135 UT to Cuyahoga River 0.2 

(66.1) 

Portage 

3PR00530*BD Wayside Farm Nursing Home & 
Rehab Center 

0.0075 UT to Dickerson Run 0.6 

(3.2) 

Summit 

3PV00078*ED Evergreen Village MHP 0.02 UT to Harper Ditch 1.18 

(0.61) 

Portage 

3PG00011*HD Broadwood Hills WWTP 0.0275 UT to Hopsons Creek 0.3 

(0.7) 

Geauga 

3IG00026*JD CITGO Petroleum Corp Storm UT to Little Cuyahoga 0.6 

(11.60) 

Summit 

3PR00496*BD Paradise Lake Golf & Banquet 
Center 

0.0029 UT to Mogadore 
Reservoir 

1.0 

(16.3) 

Portage 

3PR00507*BD Don-El Motel 0.002 UT to Mud Brook 1.3 

(8.9) 

Summit 

3PR00565*BD Mac's Convenience Store LLC 
DBA Circle K #5592 

0.00035 UT to North Fork 
Yellow Creek 

0.8 Summit 



 

 

Ohio EPA 
Permit Number Facility Name Design Discharge 

(MGD)1 Receiving Stream  RM County 

(1.67) 

3IY00153*DD Brimfield WTP 0.027 UT to Plum Creek 0.5 

(4.0) 

Portage 

3PV00129*AD Alexanders MHP 0.0075 UT to Springfield Lake 0.2 

(4.2) 

Summit 

3IN00291*DD Melzerland of Middlefield- 
(Middlefield Bulk Plant) 

Storm UT to Tare Creek 2.8 

(0.5) 

Geauga 

3IR00037*KD Middlefield Warehouse  004-0.0576 MGD, 
Storm  

UT to Tare Creek 3.7 

(0.5) 

Geauga 

3PB00034*JD Middlefield WWTP 1.0 UT to Tare Creek 1.8 

(0.5) 

Geauga 

3IG00033*ID Guttman Realty dba Bulk 
Terminal Storage 

Storm UT to Tinkers Creek 3.3 

(26.80) 

Portage 

3PT00060*CD Hambden Elem Sch 0.008 Ut to West Branch 
Cuyahoga River 

2.1 

(13.8) 

Geauga 

3PV00079*ED Leaders Properties LLC 0.05 Ut to West Branch 
Cuyahoga River 

1.1 

(12.15) 

Geauga 

3PT00090*DD St Nicholas Orthodox Church 0.005 UT to Wingfoot Lake 
Outlet 

1.8 Portage 

3IR00032*ED Colonial Rubber Co 0.002 Wahoo Ditch 2.6 Portage 

3PR00297*CD Newbury Industrial Park  0.01 West Branch of 
Cuyahoga River 

3.55 Geauga 

3IC00022*JD Goodyear Tire & Rubber 
Airship Operations 

0.002 Wingfoot Lake 4.2 Portage 

3PR00241*CD ODNR - Wingfoot Lake State 
Park 

0.005 Wingfoot Lake 3.9 Portage 

3IF00029*HD Omnova Solutions Inc NCCW Wingfoot Lake Outlet 0.8 Portage 

3PG00127*ID Rivermoor Estates WWTP 0.0425 Wingfoot Lake Outlet 2.3 Portage 

3PD00005*ID Bedford WWTP 3.2 Wood Creek 1.1 Cuyahoga 

3PR00532*BD Camp Christopher 0.015 Yellow Creek 2.8 Summit 

3PR00355*CD Ghent Square Ltd 0.0025 Yellow Creek 4.4 Summit 
 

1 Certain data are calculated from reported DMR information. 
 



 

 

Cuyahoga River Basin Major and Significant Minor NPDES - Permitted Dischargers 
Rothenbuhler Cheesemakers, Inc. (aka Middlefield Swiss Cheese) (3IH00025)  
Rothenbuhler Cheesemakers, Inc. (formerly known as Middlefield Cheese), located at 15815 Nauvoo Road, 
Middlefield, Geauga County, Ohio, discharges to an unnamed tributary to Tare Creek at RM 0.38. The 
tributary enters Tare Creek at RM 1.09, which then flows into the Cuyahoga River at RM 88.55. 
Rothenbuhler Cheesemakers is a manufacturer of Swiss and other natural cheeses. 

The wastewater treatment plant (WWTP) handles the discharge of process wastewater generated by the 
cheesemaking operations. The 400,000 gpd treatment system, last upgraded in 2015-2016, consists of grit 
removal, mechanical screening, flow equalization, anaerobic reactor/bulk volume fermenter, aerated 
lagoon, chemical phosphorus removal, membrane bioreactor (MBR), pH adjustment, and post-aeration.  

Compliance Summary 
A review of DMR data for 2017-2019 revealed no effluent limitation violations during the study period. 
The most recent inspection of the facility was performed by Ohio EPA staff on May 22, 2017. At the time of 
the inspection, the operation and maintenance of the treatment plant appeared be satisfactory. The visual 
quality of the discharge was also determined to be satisfactory. 

Pollutant Loadings 
 

 

 

 

 

 

 
  



 

 

Village of Middlefield WWTP (3PB00034)  
The Village of Middlefield WWTP, located at 14680 Tare Creek Parkway, Middlefield, Geauga County, Ohio, 
discharges to an unnamed tributary and subsequently to the Cuyahoga River at RM 88.02.  The WWTP was 
last upgraded in 2007, replacing an aging aerated lagoon system.  The facility serves a population of 
approximately 2,700. 

The advanced treatment plant is designed to treat 1.0 MGD with a peak flow capacity of 3.0 MGD.  The wet-
stream processes consist of influent bar screening, 2.3 MG off-line flow equalization (EQ), grit removal, 
activated sludge biological treatment process, phosphorus removal (ferric chloride addition), secondary 
clarification, tertiary sand filtration, and ultraviolet (UV) light disinfection. 

Compliance Summary  
A review of DMR data for 2017-2019 revealed the following effluent limitation violations during the study 
period: 

Reporting Period Station Parameter Limit 
Type Limit Reported 

Value 
Violation 

Date 

June 2017  001  Copper, Total Recoverable 30D Conc   17 18 6/1/2017 

July 2018  001  Copper, Total Recoverable 30D Conc   17.0 18 7/1/2018 

August 2018  001  Copper, Total Recoverable 30D Conc   17.0 19 8/1/2018 

September 2018  001  Copper, Total Recoverable 30D Conc   17.0 18 9/1/2018 

Pollutant Loadings 

 
 

 

  



Village of Burton WWTP (3PB00066) 
The Village of Burton WWTP, located at 13875 Memorial Drive, Burton, Geauga County, Ohio, discharges to 
the Cuyahoga River at RM 86.54 via an unnamed tributary.  In 2020, the Burton WWTP was expanded from 
0.270 MGD to 0.400 MGD, with a peak hydraulic capacity of 1.3 MGD.  The facility serves a population of 
approximately 1,500. 

The wet-stream processes of the advanced treatment plant consist of influent bar screening, off-line flow 
equalization (EQ), grit removal, extended aeration activated sludge biological treatment process, 
phosphorus removal (ferric chloride addition), secondary clarification, tertiary disk filtration, and 
ultraviolet (UV) light disinfection.   

Compliance Summary  
A review of DMR data for 2017-2019 revealed the following effluent limitation violations during the study 
period: 

Reporting Period Station Parameter Limit Type Limit Reported 
Value 

Violation 
Date 

January 2017 001 Phosphorus, Total (P) 30D Qty. 1.03 1.46763 1/1/2017 

January 2017 001 Phosphorus, Total (P) 1D Qty. 1.54 1.7271 1/19/2017 

March 2017 001 Mercury, Total (Low Level) 30D Conc. 14 18.8 3/1/2017 

March 2017 001 Mercury, Total (Low Level) 30D Qty. 0 0.00003 3/1/2017 

June 2017 001 Mercury, Total (Low Level) 30D Conc. 14 17.5 6/1/2017 

June 2017 001 Mercury, Total (Low Level) 30D Qty. 0 0.00002 6/1/2017 

August 2017 001 CBOD 5 day 30D Qty. 15.4 43.5483 8/1/2017 

August 2017 001 CBOD 5 day 30D Conc. 15 46.25 8/1/2017 

August 2017 001 Nitrogen, Ammonia (NH3 30D Conc. 1.9 2.13226 8/1/2017 

August 2017 001 Total Suspended Solids 30D Qty. 20.5 22.4108 8/1/2017 

August 2017 001 Total Suspended Solids 30D Conc. 20 24.1 8/1/2017 

August 2017 001 Phosphorus, Total (P) 1D Qty. 1.54 1.56782 8/2/2017 

August 2017 001 CBOD 5 day 7D Qty. 23.6 120.809 8/8/2017 

August 2017 001 CBOD 5 day 7D Conc. 23 127 8/8/2017 

August 2017 001 Total Suspended Solids 7D Qty. 30.7 45.9347 8/8/2017 

August 2017 001 Total Suspended Solids 7D Conc. 30 48.5 8/8/2017 

August 2017 001 Nitrogen, Ammonia (NH3 7D Conc. 2.85 4.85143 8/15/2017 

August 2017 001 Nitrogen, Ammonia (NH3 7D Qty. 2.92 4.29337 8/15/2017 

September 2017 001 Phosphorus, Total (P) 30D Conc. 1 2.05625 9/1/2017 

September 2017 001 Phosphorus, Total (P) 30D Qty. 1.03 1.68718 9/1/2017 

September 2017 001 Phosphorus, Total (P) 1D Conc. 1.5 3.29 9/14/2017 

September 2017 001 Phosphorus, Total (P) 1D Qty. 1.54 2.5777 9/14/2017 

September 2017 001 Phosphorus, Total (P) 1D Conc. 1.5 6.4 9/21/2017 

September 2017 001 Phosphorus, Total (P) 1D Qty. 1.54 5.11126 9/21/2017 



 

 

Reporting Period Station Parameter Limit Type Limit Reported 
Value 

Violation 
Date 

October 2017 001 Phosphorus, Total (P)  30D Conc. 1 1.11 10/1/2017 

February 2018 001 Total Suspended Solids 30D Qty. 20.5 81.3793 2/1/2018 

February 2018 001 Total Suspended Solids 30D Conc. 20.0 39.75 2/1/2018 

February 2018 001 Total Suspended Solids 7D Qty. 30.7 61.6633 2/15/2018 

February 2018 001 Phosphorus, Total (P)  1D Qty. 1.54 1.95215 2/20/2018 

February 2018 001 Total Suspended Solids 7D Conc. 30.0 122.5 2/22/2018 

February 2018 001 Total Suspended Solids 7D Qty. 30.7 241.963 2/22/2018 

March 2018 001 Total Suspended Solids 7D Conc. 30 34. 3/1/2018 

March 2018 001 Total Suspended Solids 30D Qty. 20.5 33.9784 3/1/2018 

March 2018 001 Total Suspended Solids 7D Qty. 30.7 69.1216 3/1/2018 

March 2018 001 Total Suspended Solids 7D Qty. 30.7 32.0211 3/8/2018 

April 2018 001 CBOD 5 day  7D Qty. 23.6 26.6755 4/15/2018 

April 2018 001 Total Suspended Solids 7D Qty. 30.7 51.9907 4/15/2018 

May 2018 001 Nitrogen, Ammonia (NH3-N) 7D Qty. 2.92 5.21327 5/1/2018 

May 2018 001 Nitrogen, Ammonia (NH3-N) 7D Conc. 2.85 3.885 5/1/2018 

May 2018 001 Nitrogen, Ammonia (NH3-N) 30D Conc. 1.9 4.11125 5/1/2018 

May 2018 001 Nitrogen, Ammonia (NH3-N) 30D Qty. 1.95 5.13556 5/1/2018 

May 2018 001 Nitrogen, Ammonia (NH3-N) 7D Qty. 2.92 6.6425 5/8/2018 

May 2018 001 Nitrogen, Ammonia (NH3-N) 7D Conc. 2.85 5.355 5/8/2018 

May 2018 001 Nitrogen, Ammonia (NH3-N) 7D Conc. 2.85 3.13 5/15/2018 

May 2018 001 Nitrogen, Ammonia (NH3-N) 7D Qty. 2.92 4.46034 5/15/2018 

May 2018 001 Nitrogen, Ammonia (NH3-N) 7D Qty. 2.92 4.22614 5/22/2018 

May 2018 001 Nitrogen, Ammonia (NH3-N) 7D Conc. 2.85 4.075 5/22/2018 

June 2018 001 Mercury, Total  30D Conc. 14.0 93.3 6/1/2018 

June 2018 001 Nitrogen, Ammonia (NH3-N) 30D Qty. 1.95 2.57963 6/1/2018 

June 2018 001 Nitrogen, Ammonia (NH3-N) 30D Conc. 1.9  2.28 6/1/2018 

June 2018 001 Mercury, Total  30D Qty. 0.0000 .0001 6/1/2018 

June 2018 001 Nitrogen, Ammonia (NH3-N) 7D Qty. 2.92 3.34089 6/8/2018 

June 2018 001 Nitrogen, Ammonia (NH3-N) 7D Conc. 2.85 3.3 6/8/2018 

June 2018 001 Nitrogen, Ammonia (NH3-N) 7D Conc. 2.85 2.96 6/15/2018 

June 2018 001 Nitrogen, Ammonia (NH3-N) 7D Qty. 2.92 3.31927 6/15/2018 

July 2018 001 Total Suspended Solids 30D Qty. 20.5 22.7946 7/1/2018 



 

 

Reporting Period Station Parameter Limit Type Limit Reported 
Value 

Violation 
Date 

July 2018 001 Total Suspended Solids 7D Qty. 30.7 75.0830 7/15/2018 

July 2018 001 Total Suspended Solids 7D Conc. 30 49. 7/15/2018 

June 2019 001 Total Suspended Solids 30D Qty. 20.5 46.3260 6/1/2019 

June 2019 001 Phosphorus, Total (P)  30D Conc. 1.0 2.86 6/1/2019 

June 2019 001 Total Suspended Solids 7D Qty. 30.7 170.483 6/1/2019 

June 2019 001 Phosphorus, Total (P)  30D Qty. 1.03  5.87194 6/1/2019 

June 2019 001 Total Suspended Solids 7D Conc. 30  83. 6/1/2019 

June 2019 001 Total Suspended Solids 30D Conc. 20  23.125 6/1/2019 

June 2019 001 Phosphorus, Total (P)  1D Qty. 1.54  10.8531 6/6/2019 

June 2019 001 Phosphorus, Total (P)  1D Conc. 1.5  5.31 6/6/2019 

July 2019 001 Phosphorus, Total (P)  30D Qty. 1.03  1.1081 7/1/2019 

August 2019 001 Phosphorus, Total (P)  30D Qty. 1.03  1.19352 8/1/2019 

August 2019 001 Phosphorus, Total (P)  30D Conc. 1.0  1.25 8/1/2019 

August 2019 001 Phosphorus, Total (P)  1D Qty. 1.54  1.54678 8/7/2019 

September 2019 001 Phosphorus, Total (P)  30D Qty. 1.03 1.29559 9/1/2019 

September 2019 001 Phosphorus, Total (P)  30D Conc. 1.0 1.685 9/1/2019 

September 2019 001 Phosphorus, Total (P)  1D Conc. 1.5 2.3 9/5/2019 

September 2019 001 Phosphorus, Total (P)  1D Qty. 1.54 1.79333 9/5/2019 

October 2019 001 Phosphorus, Total (P)  30D Qty. 1.03 1.16268 10/1/2019 

October 2019 001 Phosphorus, Total (P)  30D Conc. 1.0  1.34 10/1/2019 

 

It is anticipated that the recent treatment plant improvements will resolve the above compliance issues. 

  



 

 

Pollutant Loadings 

  



Village of Mantua WWTP (3PB00031) 
The Village of Mantua WWTP, located at 4500 Orchard Street, Mantua, Portage County, Ohio, discharges to 
the Cuyahoga River at RM 69.18. The original Mantua WWTP was constructed in 1965. The current 0.500 
MGD advanced treatment plant was last upgraded in 2002.  

The wet-stream processes consist of comminution/preliminary screening, influent pumping, off-line flow 
equalization (EQ), grit removal, oxidation ditch activated sludge biological treatment process, secondary 
clarification, post aeration, and ultraviolet (UV) light disinfection.  Ferric chloride is added for phosphorus 
removal.  

Compliance Summary  

A review of DMR data for 2017-2019 revealed the following effluent limitation violation during the study 
period: 

Reporting Period Station Parameter Limit 
Type Limit Reported 

Value 
Violation 

Date 

September 2017 001 E. coli 7D Conc. 284 605.44 9/8/2017 

September 2017 001 Nitrogen, Ammonia (NH3 7D Conc. 2.1 3.725 9/8/2017 

March 2019 001 Nitrogen, Ammonia (NH3 7D Conc. 2.5  4.46667 3/1/2019 

Pollutant Loadings 



 

 

Portage County Twin Lakes WWTP (3PH00038)  
The Portage County Twin Lakes WWTP, located at 7240 State Route 43, Franklin Township, Portage 
County, Ohio, discharges to the Twin Lakes Outlet at RM 0.6 and subsequently the Cuyahoga River at RM 
57.82. The Twin Lakes WWTP was constructed in 1970. The most recent modification was completed in 
2007. The 0.456 MGD facility serves a population of approximately 870 people in Franklin Township, 
Portage County. 

The advanced wastewater treatment facility consists of mechanical screening, activated sludge biological 
treatment process, secondary clarification, tertiary disk filtration, and ultraviolet (UV) light disinfection. 

Compliance Summary  

A review of DMR data for 2017-2019 revealed the following effluent limitation violations during the study 
period. 

Reporting Period Station Parameter Limit 
Type Limit Reported 

Value 
Violation 

Date 

June 2017 001  Dissolved Oxygen  1D Conc. 8 7.7 6/13/2017 

June 2017 001  Dissolved Oxygen  1D Conc. 8 7.8 6/14/2017 

June 2017 001  Dissolved Oxygen  1D Conc. 8 7.8 6/16/2017 

July 2017 001  Dissolved Oxygen  1D Conc. 8 7.6 7/14/2017 

The most recent inspection of the Twin Lakes WWTP was performed by Ohio EPA staff on July 12, 2017.  At 
the time of the inspection, the operation and maintenance of the treatment plant appeared be satisfactory.  
The visual quality of the discharge was also determined to be satisfactory. 

Pollutant Loadings 

 
  



 

 

City of Akron WTP (3IV00000)  
The City of Akron Water Treatment Plant, located at 1570 Ravenna Road, Franklin Township, Portage 
County, Ohio, discharges to the Twin Lakes Outlet at RM 0.2 and subsequently the Cuyahoga River at RM 
57.82. The water plant has been in service since 1915. Surface water is obtained from the Upper Cuyahoga 
River via three impounding reservoirs.  The primary water supply reservoir, Lake Rockwell, is 
supplemented by Ladue Reservoir and East Branch Reservoir. The facility utilizes coagulation, flocculation, 
sedimentation, filtration, and disinfection processes to produce a finished water. The average daily 
production pumping rate is 35 MGD, with a plant capacity rating of 67 MGD. The facility serves a population 
of approximately 300,000 in the City of Akron and surrounding communities. 

Sludge from the sedimentation basins is pumped to 12 drying basins and dewatered for agronomic reuse.  
The decant from these drying basins and filter backwash water generated during the process are collected 
and pumped to two lagoons to allow solids to settle out. The settled solids are periodically dredged from 
the lagoons and transferred to the drying basins.  The resultant 0.6 MGD clarified overflow from the 
lagoons is discharged via two outfalls.  

Compliance Summary  

A review of DMR data for 2017-2019 revealed no effluent limitation violations during the study period. 
An inspection of the Akron WTP was performed by Ohio EPA staff on February 12, 2019. At the time of the 
inspection, the visual quality of the discharge was determined to be satisfactory. 

Pollutant Loadings 

 

  



City of Ravenna WWTP (3PD00018) 
The City of Ravenna WWTP, located at 3722 Hommon Road, Ravenna, Portage County, Ohio, discharges to 
Hommon Road Ditch at RM 0.85 and then to Wahoo Ditch at RM 0.5. Wahoo Ditch flows to Breakneck Creek 
at RM 4.8, which then enters the Cuyahoga River at RM 56.82. The Ravenna WWTP was initially 
constructed in 1907. The most recent modification was initiated in 2004. The plant serves the City of 
Ravenna and outlying parts of the unincorporated areas of Ravenna, Rootstown, and Shalersville townships 
in Portage County. 
The tertiary treatment facility provides treatment to an average design flow of 2.8 MGD with a peak 
hydraulic capacity of 6.02 MGD. The existing wet-stream treatment processes and/or equipment include 
screening, grit removal, flow equalization, primary clarification, activated sludge secondary treatment 
process, secondary clarification, tertiary disk filtration, phosphorus removal (alum addition), ultraviolet 
disinfection, and cascade post aeration. 
Waste sludge from the treatment process is anaerobically digested for pathogen and vector control.  The 
digested sludge is dewatered using a belt filter press, stored either in the sludge storage building or on 
sludge drying beds, and land applied for agronomic benefit. 
The City of Ravenna implements an Ohio EPA-approved industrial pretreatment program.  Based on 
NPDES application information submitted by the City of Ravenna, there are 4 categorical and 3 non-
categorical significant industrial users presently discharging to the Ravenna WWTP. The total industrial 
flow is approximately 0.275 MGD. 

Compliance Summary  

A review of DMR data for 2017-2019 revealed the following effluent limitation violations during the study 
period: 

Reporting Period Station Parameter Limit Type Limit Reported 
Value 

Violation 
Date 

February 2018  001 Chronic Toxicity, P. promelas 30D Conc  1.0     1.01 2/1/2018 

November 2018  001 Chronic Toxicity, P. promelas 30D Conc  1.0     4.7 11/1/2018 

February 2019  001 Chronic Toxicity, P. promelas 30D Conc  1.0     2.78 2/1/2019 

May 2019  001 Chronic Toxicity, P. promelas 30D Conc  1.0     1.08 5/1/2019 

At the time of the above violations, the City maintained routine contact with Ohio EPA staff while 
evaluating possible causes of the violations.  While no definitive source was identified, the violations were 
subsequently resolved. 
The most recent inspection of the Ravenna WWTP was performed by Ohio EPA staff on May 17, 2017. At 
the time of the inspection, the operation and maintenance of the treatment plant appeared to be 
satisfactory. The visual quality of the discharge was also determined to be satisfactory. 



 

 

Pollutant Loadings 

 

  



 

 

Portage County Franking Hills WWTP (3PK00015)  
The Franklin Hills WWTP, located at 5756 Hodgeman Lane, Franklin Township, Portage County, Ohio, 
discharges to Breakneck Creek at RM 2.52 and subsequently to the Cuyahoga River at RM 56.82, was 
initially constructed in 1970. The most recent modification was initiated in 2004.  The 1.5 MGD plant serves 
parts of the unincorporated areas of Franklin, Rootstown, and Brimfield townships in Portage County. The 
total population within the service area is approximately 9,400. 
The existing wet-stream treatment processes and/or equipment include influent pumping, mechanical 
screening, grit removal, flow equalization, pre-aeration, extended aeration activated sludge process, 
secondary clarification, tertiary disk filtration, phosphorus removal (ferric chloride addition), ultraviolet 
disinfection, and post aeration. 
Sludge management consists of aerobic digestion and sludge holding.  Presently, all digested liquid sludge 
from the facility is hauled to the Portage County Streetsboro WWTP (3PK00014) for further treatment and 
reuse/disposal. 
Portage County implements an Ohio EPA-approved industrial pretreatment program.  Based on NPDES 
application information submitted by Portage County, there are no significant industrial users presently 
discharging to the Franklin Hills WWTP. 

Compliance Summary  

A review of DMR data for 2017-2019 revealed no effluent limitation violations during the study period: 

The most recent inspection of the Franklin Hills WWTP was performed by Ohio EPA staff on May 10, 2017. 
At the time of the inspection, the operation and maintenance of the treatment plant appeared be 
satisfactory. The visual quality of the discharge was also determined to be satisfactory. 

Pollutant Loadings 

 
 

 

  



 

 

City of Kent WRF (3PD00031)  
The City of Kent Water Reclamation Facility (WRF), located at 641 Middlebury Road, Kent, Portage County, 
Ohio, discharges to the Cuyahoga River at RM 53.85. The Kent WRF was originally constructed in 1916. 
Facility upgrades were implemented in 1953, 1967, 1986, 2004, and 2014.  The current average design 
capacity is 5.0 million gallons per day (MGD) and the peak hydraulic capacity is 15.0 MGD.  The facility 
serves a population of approximately 29,915. 

The wet-stream processes include influent bar screening, grit removal, pre-aeration, primary settling, 
activated sludge with combined biological nitrification, ferric chloride and polymer addition, final settling, 
chlorination, de-chlorination, and post-aeration. 

Sludge management consists of anaerobic digestion and mechanical dewatering via a filter press. Presently, 
the processed sludge biosolids are land applied for agronomic use. 
The City of Kent implements an Ohio EPA-approved industrial pretreatment.  Based on NPDES application 
information submitted by the city, there is one categorical user that discharges 0.027 MGD of flow and two 
significant non-categorical users that discharge 0.835 MGD of flow. 

Compliance Summary  

A review of DMR data for 2017-2019 revealed the following effluent limitation violations during the study 
period: 

Reporting Period Station Parameter Limit Type Limit Reported 
Value 

Violation 
Date 

October 2018 001 Nitrogen, Ammonia (NH3) 30D Conc. 1.0 1.23451 10/1/2018 

October 2018 001 Nitrogen, Ammonia (NH3) 7D Qty. 28.4 47.6518 10/22/2018 

October 2018 001 Nitrogen, Ammonia (NH3) 7D Conc. 1.5 5.03417 10/22/2018 

December 2019 001 Chronic Toxicity, P. promelas 30D Conc. 1.94 17.42 12/1/2019 

An inspection of the Kent WWTP was performed by Ohio EPA staff on August 23, 2018. At the time of the 
inspection, the operation and maintenance of the treatment plant appeared be satisfactory. The visual 
quality of the final discharge was also determined to be satisfactory.  



 

 

Pollutant Loadings 

 

 

 
  



 

 

Summit County Fishcreek WWTP (3PK00012)  
The Fishcreek WWTP, located at 2910 North River Drive, Stow, Summit County, Ohio, discharges to the 
Cuyahoga River at RM 51.82. The WWTP was originally constructed in 1979. The treatment plant was 
expanded to 8.0 million gallons per day (MGD) in 2001. The Facility Planning Area (FPA) includes portions 
of the cities of Munroe Falls, Stow, Tallmadge, and Hudson, as well as parts of western Portage County.  
Currently, the facility serves a population of approximately 13,747. 

The current treatment system includes bar screening and grit removal of the entire influent flow. The flow 
then splits into two parallel 4.0 MGD treatment trains: 

• The primary train is comprised of an oxidation ditch activated sludge treatment basin, flow 
equalization tank, and final clarifiers. Ferric chloride is added for phosphorus removal. 

• The secondary train includes primary clarifiers, rotating biological contactors (RBC), secondary 
clarifiers, and chemical/final clarifiers. Due to a combination of factors, however, this line of 
processes is often not utilized for treatment.  

The recombined flow is processed through tertiary sand filtration, ultraviolet (UV) disinfection, and post 
aeration prior to discharge to the Cuyahoga River.  
Fishcreek WWTP utilizes the following sewage sludge treatment processes:  sludge blending, aerobic 
digestion, sludge holding, and mechanical dewatering using a filter press. Presently, the preferred method 
of sludge management is hauling to a licensed/authorized landfill.  
Summit County currently implements an Ohio EPA-approved pretreatment program at the Fishcreek 
WWTP.  Presently, there is one categorical user that discharges approximately 0.004 MGD and one 
significant non-categorical users that discharge approximately 0.031 MGD of flow. 

Compliance Summary  

A review of DMR data for 2017-2019 revealed the following effluent limitation violations during the study 
period: 

Reporting Period Station Parameter Limit Type Limit Reported 
Value 

Violation 
Date 

January 2017 001 Total Suspended Solids 30D Qty. 242.2 342.381 1/1/2017 

January 2017 001 Total Suspended Solids 30D Conc. 12 16 1/1/2017 

January 2017 001 Phosphorus, Total (P) 30D Conc. 0.7 1.075 1/1/2017 

January 2017 001 CBOD  5 day  7D Conc. 15 21.3333 1/15/2017 

January 2017 001 Phosphorus, Total (P) 7D Conc. 1.1 3.8 1/15/2017 

January 2017 001 Total Suspended Solids 7D Qty. 363.4 682.637 1/15/2017 

January 2017 001 Phosphorus, Total (P) 7D Qty. 33.3 71.3396 1/15/2017 

January 2017 001 Total Suspended Solids 7D Conc. 18 34 1/15/2017 

January 2017 001 Total Suspended Solids 7D Conc. 18 26 1/22/2017 

January 2017 001 Total Suspended Solids 7D Qty. 363.4 620.348 1/22/2017 

July 2017 001 Nitrogen, Ammonia (NH3) 30D Qty. 30.3 54.0453 7/1/2017 

July 2017 001 Nitrogen, Ammonia (NH3) 30D Conc. 1 3.31667 7/1/2017 

July 2017 001 Nitrogen, Ammonia (NH3) 7D Conc. 1.5 2.96667 7/1/2017 

July 2017 001 Nitrogen, Ammonia (NH3) 7D Qty. 45.4 104.322 7/8/2017 



 

 

Reporting Period Station Parameter Limit Type Limit Reported 
Value 

Violation 
Date 

July 2017 001 Nitrogen, Ammonia (NH3) 7D Conc. 1.5 6.2 7/8/2017 

July 2017 001 Nitrogen, Ammonia (NH3) 7D Conc. 1.5 3.26667 7/15/2017 

July 2017 001 Nitrogen, Ammonia (NH3) 7D Qty. 45.4 60.319 7/15/2017 

August 2017 001 Nitrogen, Ammonia (NH3) 30D Conc. 1 1.23583 8/1/2017 

August 2017 001 Dissolved Oxygen  1D Conc. 7 6.9 8/13/2017 

August 2017 001 Nitrogen, Ammonia (NH3) 7D Conc. 1.5 2.56667 8/15/2017 

January 2018 001 Phosphorus, Total (P)  30D Conc. 0.70 .8125 1/1/2018 

January 2018 001 Total Suspended Solids 30D Conc. 12. 26.2857 1/1/2018 

January 2018 001 Total Suspended Solids 30D Qty. 242.2 527.131 1/1/2018 

January 2018 001 Total Suspended Solids 7D Qty. 363.4 1326.31 1/22/2018 

January 2018 001 Phosphorus, Total (P) 7D Conc. 1.1 3 1/22/2018 

January 2018 001 Phosphorus, Total (P) 7D Qty. 33.3 73.5804 1/22/2018 

January 2018 001 CBOD 5 day 7D Conc. 15 18.3333 1/22/2018 

January 2018 001 Total Suspended Solids 7D Conc. 18 63 1/22/2018 

March 2018 001 Total Suspended Solids 7D Conc. 18 26.3333 3/1/2018 

March 2018 001 Total Suspended Solids 7D Qty. 363.4 815.087 3/1/2018 

March 2018 001 Total Suspended Solids 30D Qty. 242.2 249.519 3/1/2018 

March 2018 001 Phosphorus, Total (P) 7D Conc. 1.1 2.5 3/8/2018 

March 2018 001 Phosphorus, Total (P) 7D Qty. 33.3 51.9491 3/8/2018 

April 2018 001 Total Suspended Solids 30D Qty. 242.2 2286.50 4/1/2018 

April 2018 001 Total Suspended Solids 7D Qty. 363.4 773.133 4/1/2018 

April 2018 001 CBOD 5 day 30D Conc. 10 17.9285 4/1/2018 

April 2018 001 CBOD 5 day 30D Qty. 302.8 587.594 4/1/2018 

April 2018 001 Total Suspended Solids 30D Conc. 12 72.8666 4/1/2018 

April 2018 001 Total Suspended Solids 7D Conc. 18 25.5 4/1/2018 

April 2018 001 CBOD 5 day  7D Conc. 15 43. 4/15/2018 

April 2018 001 Total Suspended Solids 7D Conc. 18 196.8 4/15/2018 

April 2018 001 CBOD 5 day  7D Qty. 454.2 1383.51 4/15/2018 

April 2018 001 Total Suspended Solids 7D Qty. 363.4 6187.08 4/15/2018 

April 2018 001 pH, Minimum 1D Conc. 6.5 6.45 4/17/2018 

May 2018 001 CBOD 5 day 30D Conc. 10 10.4545 5/1/2018 

May 2018 001 Nitrogen, Ammonia (NH3) 30D Conc. 1.0 3.4225 5/1/2018 



 

 

Reporting Period Station Parameter Limit Type Limit Reported 
Value 

Violation 
Date 

May 2018 001 Nitrogen, Ammonia (NH3) 30D Qty. 30.3 67.4259 5/1/2018 

May 2018 001 Nitrogen, Ammonia (NH3) 7D Conc. 1.5 2.03333 5/15/2018 

May 2018 001 Nitrogen, Ammonia (NH3) 7D Conc. 1.5 10.1333 5/22/2018 

May 2018 001 Nitrogen, Ammonia (NH3) 7D Qty. 45.4 208.053 5/22/2018 

June 2018 001 Nitrogen, Ammonia (NH3) 7D Conc. 1.5 2.325 6/1/2018 

September 2018 001 Dissolved Oxygen  1D Conc. 7.0 6.73 9/26/2018 

November 2018 001 CBOD 5 day  7D Conc. 15 16.5 11/8/2018 

January 2019 001 Phosphorus, Total (P)  7D Conc. 1.1 1.2 1/8/2019 

January 2019 001 Total Suspended Solids 7D Qty. 363.4 377.112 1/22/2019 

February 2019 001 Nitrogen, Ammonia (NH3) 30D Conc. 10.1 10.5166 2/1/2019 

February 2019 001 CBOD 5 day  7D Conc. 15 15.3333 2/8/2019 

February 2019 001 Nitrogen, Ammonia (NH3) 7D Conc. 15.2 15.6 2/22/2019 

March 2019 001 Nitrogen, Ammonia (NH3) 7D Conc. 15.2 19.7666 3/1/2019 

March 2019 001 Nitrogen, Ammonia (NH3) 30D Conc. 10.1 20.1333 3/1/2019 

March 2019 001 Nitrogen, Ammonia (NH3) 7D Conc. 15.2 20.6333 3/8/2019 

March 2019 001 Nitrogen, Ammonia (NH3) 7D Conc. 15.2 17.8666 3/15/2019 

March 2019 001 Nitrogen, Ammonia (NH3) 7D Conc. 15.2 22.2666 3/22/2019 

April 2019 001 Nitrogen, Ammonia (NH3) 30D Qty. 305.8 454.853 4/1/2019 

April 2019 001 Nitrogen, Ammonia (NH3) 30D Conc. 10.1 17.9833 4/1/2019 

April 2019 001 Nitrogen, Ammonia (NH3) 7D Conc. 15.2 25.6666 4/8/2019 

April 2019 001 Nitrogen, Ammonia (NH3) 7D Qty. 460.3 928.860 4/8/2019 

April 2019 001 Nitrogen, Ammonia (NH3) 7D Conc. 15.2 16.8666 4/15/2019 

April 2019 001 Nitrogen, Ammonia (NH3) 7D Conc. 15.2 18.7333 4/22/2019 

May 2019 001 CBOD 5 day  30D Conc. 10 15.0090 5/1/2019 

May 2019 001 Nitrogen, Ammonia (NH3) 7D Qty. 45.4 255.034 5/1/2019 

May 2019 001 Nitrogen, Ammonia (NH3) 30D Qty. 30.3 231.939 5/1/2019 

May 2019 001 Nitrogen, Ammonia (NH3) 30D Conc. 1.0 14.8083 5/1/2019 

May 2019 001 Nitrogen, Ammonia (NH3) 7D Conc. 1.5 13.0333 5/1/2019 

May 2019 001 Nitrogen, Ammonia (NH3) 7D Qty. 45.4 268.984 5/8/2019 

May 2019 001 Nitrogen, Ammonia (NH3) 7D Conc. 1.5 17.6 5/8/2019 

May 2019 001 Nitrogen, Ammonia (NH3) 7D Qty. 45.4 251.485 5/15/2019 

May 2019 001 Nitrogen, Ammonia (NH3) 7D Conc. 1.5 16.1 5/15/2019 



 

 

Reporting Period Station Parameter Limit Type Limit Reported 
Value 

Violation 
Date 

May 2019 001 CBOD 5 day  7D Conc. 15 16. 5/15/2019 

May 2019 001 CBOD 5 day  7D Conc. 15 20.0333 5/22/2019 

May 2019 001 Nitrogen, Ammonia (NH3) 7D Qty. 45.4 152.251 5/22/2019 

May 2019 001 Nitrogen, Ammonia (NH3) 7D Conc. 1.5 12.5 5/22/2019 

June 2019 001 Mercury, Total (Low Level) 30D Conc. 2.6 6.865 6/1/2019 

June 2019 001 Mercury, Total (Low Level) 30D Qty. 0.0000 .00016 6/1/2019 

September 2019 001 Nitrogen, Ammonia (NH3) 30D Conc. 1.0 1.12667 9/1/2019 

September 2019 001 Mercury, Total (Low Level) 30D Qty. 0.0000 .00013 9/1/2019 

September 2019 001 Mercury, Total (Low Level) 30D Conc. 2.6 12.75 9/1/2019 

September 2019 001 Nitrogen, Ammonia (NH3) 7D Conc. 1.5 2.66667 9/8/2019 

October 2019 001 Mercury, Total (Low Level) 30D Conc. 2.6 4.47 10/1/2019 

Many of the violations, particularly those associated with ammonia and CBOD5, are directly related to the 
existing limitations in the operational control of the oxidation ditch process as well as the lack of adequate 
wet-weather treatment capacity.  Summit County has identified a number of in-plant projects that should 
improve plant performance in the immediate future.  Long-term wet-weather improvements may also need 
to be instituted at the facility to fully address all of the compliance issues.  
An inspection of the Fishcreek WWTP was performed by Ohio EPA staff on September 14, 2018.  At the 
time of the inspection, the operation and maintenance of the treatment plant appeared be satisfactory.  The 
visual quality of the final discharge was also determined to be satisfactory.  



 

 

 

Pollutant Loadings 

 

 
  



 

 

City of Akron WRF (3PF00000)  
The City of Akron Water Reclamation Facility (WRF), located at 2460 Akron Peninsula Road, Akron, 
Summit County, Ohio, discharges to the Cuyahoga River at RM 37.45. The Akron WRF was originally 
constructed in 1928. The present average design flow is 130 million gallons per day (MGD) and the peak 
hydraulic capacity is 280 MGD. Akron WWTP serves the City of Akron, Bath, Copley Township, Coventry 
Township, Cuyahoga Falls, Fairlawn, Lakemore, Mogadore, Montrose, Munroe Falls, Silver Lake, Springfield, 
Stow, and Tallmadge for a total of approximately 363,897 customers. The collection system is comprised of 
approximately 80% separate sanitary sewers and 20% combined sewers. 

The treatment processes include fine screening, grit removal, scum removal, primary settling, activated 
sludge biological treatment process, secondary clarification, chlorination, and de-chlorination. 

The City of Akron sewer collection system includes both separate sanitary sewers and combined sewers 
(i.e. sewers that carry both sanitary flows and storm water in the same pipe). The combined sewers are 
located within the older parts of the city. The combined sewer system (CSS) includes combined sewer 
overflow (CSO) outfalls that discharge to the Cuyahoga River and its tributaries when the flow exceeds the 
capacity of the CSS. Regulator structures on the local combined sewers, referred to as “racks”, function as 
static control devices which intercept all dry-weather flow while limiting flow to the larger interceptor 
sewers during wet-weather events. These “limiting” pipes consist of a small diameter conduit connecting 
the drop inlet to the interceptor sewer and serves as a connection between the interceptor sewers and the 
combined sewer system. The NPDES permit currently authorizes the discharges of CSOs at certain locations 
within the system. 
The City of Akron is in the process of installing controls to reduce the impacts from wet-weather related 
treatment plant bypasses and CSOs. These controls are being installed in accordance with a federal Consent 
Decree and a CSO Long Term Control Plan that have been approved by both the U.S. Environmental 
Protection Agency (US EPA) and Ohio EPA. The major improvements completed (or under construction) to 
date include, but are not limited to, the following: 

• Expansion of the wet-weather capacity of the Akron WRF to 280 MGD in 2019. 
• Construction of a 60 MGD BioCEPT high-rate treatment (HRT) system for wet-weather flows 

exceeding the capacity of the Akron WRF.  The HRT is expected to be operational in 2021. 
• Construction of the Ohio Canal Interceptor Tunnel, a 6,240 lineal feet, 27-foot diameter storage 

tunnel, in 2020. 
• Construction of various sewer separation projects.  
• Installation of CSO storage basins throughout the collection system. 
• Installation of various Green Infrastructure (GI) projects within the service area. 

 
Thickened sludge from the Akron WRF is pumped to the Akron Renewable Energy Facility for additional 
processing. The facility utilizes a two-stage “high solids” anaerobic digestion process:  dewatering using a 
centrifuge, and paddle drying.  The processed sludge is distributed as an Exceptional Quality Biosolids for 
unrestricted end-use and are primarily utilized in the wholesale topsoil and planting materials industries.  
Biogas generated during the digestion process is used to fuel three 600kW combined heat and power units. 
The electricity generated is utilized to meet the power requirements of the Renewable Energy Facility and 
the Akron WRF. 

The City of Akron has an Ohio EPA-approved pretreatment program for its industrial users.  The City of 
Akron has 27 categorical users that discharge 1.27 MGD of flow, 1204 non-categorical users that discharge 
1.06 MGD of flow, and 27 significant non-categorical users that discharge 0.68 MGD of flow.  



 

 

Compliance Summary  

A review of DMR data for 2017-2019 revealed the following effluent limitation violations during the study 
period: 

Reporting Period Station Parameter Limit Type Limit Reported 
Value 

Violation 
Date 

May 2017 001 E. coli  7D Conc. 284 2112.93 5/1/2017 

July 2017 602 Mercury, Total (Low Level) 30D Conc. 5.6 6.87 7/1/2017 

July 2017 602 pH, Minimum  1D Conc. 6.5 6.4 7/1/2017 

March 2018 602 Mercury, Total (Low Level) 30D Conc. 5.6 6.46 3/1/2018 

March 2018 602 Mercury, Total (Low Level) 30D Qty. 0.0019 .0021 3/1/2018 

July 2018 602 pH, Minimum  1D Conc. 6.5 6.4 7/26/2018 

September 2019 001 Chlorine, Total Residual 1D Conc. 0.024 .725 9/18/2019 

An inspection of the Akron WRF was performed by Ohio EPA staff on April 23, 2019.  At the time of the 
inspection, the operation and maintenance of the treatment plant appeared be satisfactory.  The visual 
quality of the final discharge was also determined to be satisfactory. 

Pollutant Loadings 

Loadings graphs were constructed utilizing data from monitoring station 602 which represents the 
discharge from the WRF. This station combines with the secondary bypass (station 603) to discharge to the 
Cuyahoga River via outfall 001.  

 
 

 
 

 

 
  



 

 

Portage County Streetsboro WWTP (3PK00014)  
The Streetsboro-Hudson WWTP, located at Jefferson, Streetsboro, Portage County, Ohio, discharges to 
Tinkers Creek at RM 26.2; Tinkers Creek subsequently flows to the Cuyahoga River at RM 16.36.  The 
WWTP is an advanced wastewater treatment facility that was originally constructed in 1985, and last 
upgraded in 2013. The plant is designed to treat an average daily hydraulic flow of 4.0 MGD (million gallons 
per day), with a peak hydraulic capacity of 10.0 MGD.  The separate sanitary sewer collection system serves 
a population of approximately 26,272 people in the City of Streetsboro, as well as parts of the City of 
Hudson, Twinsburg Township, Freedom Township, and Shalersville Township. The source water for the 
service area is treated ground water from both public and private wells, e.g. Portage County Shalersville 
Water Treatment Plant. 
The treatment plant processes and/or equipment include influent pumping, mechanical screening, aerated 
grit removal, contact stabilization activated sludge biological treatment process, phosphorus removal 
(ferric chloride addition), secondary clarification/settling, nitrification towers, tertiary sand filtration, 
ultraviolet (UV) disinfection, and post aeration. 
Waste activated sludge (WAS) from the secondary clarifiers, as well as sludges hauled from the other 
County WWTPs, is aerobically digested and dewatered using a belt filter press and centrifuge.  A sludge 
dryer was installed in 2009 to produce Exceptional Quality (EQ) sludge. The EQ sludge is ultimately 
disposed/reused via agronomic land application. 
Portage County currently implements an Ohio EPA-approved pretreatment program. The County has 
identified two categorical industrial users and one noncategorical industrial user discharging to the 
Streetsboro-Hudson WWTP. The combined flow from all commercial and industrial users is approximately 
0.836 MGD. 

Compliance Summary  

A review of DMR data for 2017-2019 revealed the following effluent limitation violations during the study 
period: 

Reporting Period Station Parameter Limit Type Limit Reported 
Value 

Violation 
Date 

March 2017 001 Nitrogen, Ammonia (NH3) 7D Qty. 45.5 111.541 3/1/2017 

March 2017 001 Nitrogen, Ammonia (NH3) 7D Conc. 3.0 6.36667 3/1/2017 

March 2017 001 Dissolved Oxygen 1D Conc. 6.0 5.7 3/6/2017 

May 2017 001 Dissolved Oxygen 1D Conc. 6.0 5.5 5/1/2017 

May 2017 001 Dissolved Oxygen 1D Conc. 6.0 5. 5/17/2017 

August 2017 001 Dissolved Oxygen 1D Conc. 6.0 5.7 8/7/2017 

August 2017 001 Dissolved Oxygen 1D Conc. 6.0 5.1 8/8/2017 

April 2018 001 Phosphorus, Total (P) 7D Qty. 10.6 17.3056 4/1/2018 

April 2018 001 pH, Minimum 1D Conc. 6.5 5.38 4/12/2018 

April 2018 001 Dissolved Oxygen 1D Conc. 6.0 5.7 4/18/2018 

June 2018 001 Chronic Toxicity, C. dubia 30D Conc. 1.0 1.4 6/1/2018 

July 2018 001 pH, Maximum  1D Conc. 9.0 9.14 7/4/2018 

January 2019 001 Nitrogen, Ammonia (NH3) 7D Conc. 3.0 3.03333 1/15/2019 

August 2019 001 Chronic Toxicity, C. dubia 30D Conc. 1.0 2.98 8/1/2019 



 

 

Reporting Period Station Parameter Limit Type Limit Reported 
Value 

Violation 
Date 

August 2019 001 pH, Minimum  1D Conc. 6.5  6.49 8/15/2019 

October 2019 001 Nitrogen, Ammonia (NH3) 7D Conc. 2.22  3.35 10/15/2019 

December 2019 001 pH, Maximum  1D Conc. 9.0  9.4 12/20/2019 

An inspection of the Streetsboro-Hudson WWTP was performed by Ohio EPA staff on May 1, 2019. At the 
time of the inspection, the operation and maintenance of the treatment plant appeared be satisfactory. The 
visual quality of the final discharge was also determined to be satisfactory. 

Pollutant Loadings 

 
 
  



 

 

City of Aurora Westerly WWTP (3PD00046) 
The City of Aurora Westerly WWTP, located at 1230 West Garfield Road, Aurora, Portage County, Ohio, 
discharges to an unnamed tributary at RM 0.45 and subsequently to Pond Brook at RM 1.57. Pond Brook 
flows to Tinkers Creek at RM 22.51 and the Cuyahoga River at RM 16.36. The Aurora Westerly WWTP is an 
advanced treatment facility with an average design flow of 1.4 million gallons per day (MGD) and a peak 
hydraulic capacity of 2.6 MGD. The original plant was replaced by a new plant in 1989, with the last major 
modification in 2009.  The separate sanitary sewer collection system serves a population of approximately 
8500 people. 

The treatment plant processes and/or equipment include influent pumping, mechanical screening, grit 
removal, flow equalization, oxidation ditch activated sludge biological treatment process, phosphorus 
removal (ferric chloride addition), secondary clarification, tertiary sand filtration, and ultraviolet (UV) light 
disinfection. 

Solid stream processes include sludge treatment via aerobic digestion, dewatering using a belt filter press, 
and covered sludge storage.  The primary means of disposal of the Class “B” sludge is by agronomic land 
application. 

Aurora Westerly WWTP does not have an Ohio EPA-approved pretreatment program.  Based on the NPDES 
application, there are no identified significant industrial users (SIUs) tributary to the treatment plant. 

Compliance Summary  

A review of DMR data for 2017-2019 revealed the following effluent limitation violations during the study 
period: 

Reporting Period Station Parameter Limit Type Limit Reported 
Value 

Violation 
Date 

February 2017 001 Mercury, Total (Low Level) 30D Qty. 0.0000 .00001 2/1/2017 

February 2018 001 Cyanide, Free 30D Qty. 0.0276 3.53898 2/1/2018 

February 2018 001 Cyanide, Free 30D Conc. 0.0052 1.87 2/1/2018 

February 2018 001 Cyanide, Free 1D Conc. 0.022 1.87 2/6/2018 

February 2018 001 Cyanide, Free 1D Qty. 0.117 3.53898 2/6/2018 

March 2018 001 Mercury, Total (Low Level) 30D Qty. 0.0000 .00001 3/1/2018 

June 2018 001 Dissolved Oxygen 1D Conc. 5.0 4.6 6/4/2018 

June 2018 001 Oil and Grease, Hexane 1D Conc. 10 565. 6/16/2018 

August 2018 001 Oil and Grease, Hexane 1D Conc. 10 500. 8/21/2018 

September 2018 001 Copper, Total Recoverable 30D Qty. 0.106 .42014 9/1/2018 

September 2018 001 Copper, Total Recoverable 30D Conc. 20 75. 9/1/2018 

September 2018 001 Copper, Total Recoverable 1D Conc. 32 75. 9/11/2018 

September 2018 001 Copper, Total Recoverable 1D Qty. 0.17 .42014 9/11/2018 

October 2018 001 Copper, Total Recoverable 30D Qty. 0.106 .36336 10/1/2018 

October 2018 001 Copper, Total Recoverable 30D Conc. 20 150. 10/1/2018 

October 2018 001 Copper, Total Recoverable 1D Qty. 0.17 .36336 10/2/2018 

October 2018 001 Copper, Total Recoverable 1D Conc. 32 150. 10/2/2018 



 

 

Reporting Period Station Parameter Limit Type Limit Reported 
Value 

Violation 
Date 

November 2018 001 Cyanide, Free  30D Qty. 0.0276 3.1752 11/1/2018 

November 2018 001 Cyanide, Free  30D Conc. 0.0052 .717 11/1/2018 

November 2018 001 Cyanide, Free 1D Qty. 0.117 3.1752 11/6/2018 

November 2018 001 Cyanide, Free  1D Conc. 0.022 .717 11/6/2018 

May 2019 001 Nitrogen, Ammonia (NH3) 30D Conc. 1.5 1.9825 5/1/2019 

May 2019 001 Nitrogen, Ammonia (NH3) 7D Conc. 2.3 6.37667 5/22/2019 

May 2019 001 Nitrogen, Ammonia (NH3) 7D Qty. 12.2 20.8920 5/22/2019 

August 2019 001 Chronic Toxicity, C. dubia 30D Conc. 1.0 1.07 8/1/2019 

 

An inspection of the Aurora Westerly WWTP was performed by Ohio EPA staff on May 1, 2019.  At the time 
of the inspection, the operation and maintenance of the treatment plant appeared be satisfactory.  The 
visual quality of the discharge was also determined to be satisfactory. 

 

Pollutant Loadings 

 

 

 
  



 

 

City of Twinsburg WWTP (3PD00039)  
The City of Twinsburg WWTP, located at 10231 Ravenna Road, Twinsburg, Cuyahoga County, Ohio, 
discharges to Tinkers Creek at RM 15.65 and subsequently to the Cuyahoga River (RM 16.36). The 
Twinsburg WWTP is an advanced wastewater treatment facility. The plant is designed to treat an average 
daily hydraulic flow of 5.8 MGD, with a peak hydraulic capacity of 10.2 MGD.  The plant was originally 
constructed in 1956, and its last major modification was in 2001. The separate sanitary sewer collection 
system serves a population of approximately 22,238 people in the City of Twinsburg, as well as portions of 
the Village of Reminderville and Twinsburg Township. 

The treatment plant processes and/or equipment include flow equalization, influent pumping, mechanical 
screening, grit removal, primary clarification/settling, trickling filter/roughing tower biological treatment 
process, activated sludge biological treatment process, phosphorus removal (alum addition), secondary 
clarification/settling, tertiary microscreens, chlorination, and de-chlorination (sodium bisulfite addition). 

During 2020, the 0.500 MGD Summit County Aurora Shores WWTP #29 (3PG00030) is scheduled to be 
abandoned and connected to the Twinsburg WWTP collection system. This may be delayed due to 
construction scheduling due to the pandemic. 

Waste activated sludge (WAS) from the secondary clarifiers are co-settled with the primary sludge in the 
primary settling tanks. The co-settled sludge is processed via anaerobic digestion and dewatered using a 
belt filter press. The primary means of disposal/reuse of the Class “B” sludge cake is by agronomic land 
application. The City of Twinsburg currently implements an Ohio EPA-approved pretreatment program.  
Based on NPDES application information submitted by the city, there are four categorical industrial users 
and five noncategorical industrial users discharging to the WWTP.  The industrial users contribute 
approximately 0.271 MGD of flow. 

Compliance Summary 

A review of DMR data for 2017-2019 revealed the following effluent limitation violations during the study 
period: 

Reporting Period Station Parameter Limit Type Limit Reported 
Value 

Violation 
Date 

July 2017 001 Mercury, Total (Low Level) 30D Conc. 1.8 2.09 7/1/2017 

July 2017 001 Phosphorus, Total (P) 30D Conc. 0.60 .64111 7/1/2017 

July 2017 001 Phosphorus, Total (P) 7D Conc. 0.60 .72 7/8/2017 

July 2017 001 E. coli  7D Conc. 362 538.321 7/8/2017 

July 2017 001 Phosphorus, Total (P)  7D Conc. 0.60 .63 7/15/2017 

September 2017 001 Phosphorus, Total (P 7D Conc. 0.60 .62 9/1/2017 

December 2017 001 Total Suspended Solids 7D Conc. 18 20. 12/1/2017 

December 2017 001 Phosphorus, Total (P) 30D Conc. 0.60 .61167 12/1/2017 

December 2017 001 Phosphorus, Total (P) 7D Conc. 0.60 .73 12/22/2017 

January 2018 001 Phosphorus, Total (P) 7D Conc. 0.60 .8 1/1/2018 

January 2018 001 Mercury, Total (Low Level) 30D Conc. 1.8 2.345 1/1/2018 

May 2018 001 Chlorine, Total Residual 1D Conc. 0.02 08 5/3/2018 

May 2018 001 Chlorine, Total Residual 1D Conc. 0.02 .09 5/11/2018 

August 2018 001 Phosphorus, Total (P) 7D Conc. 0.60 .62333 8/22/2018 



 

 

Reporting Period Station Parameter Limit Type Limit Reported 
Value 

Violation 
Date 

November 2018 001 Phosphorus, Total (P) 7D Conc. 0.60 .60333 11/1/2018 

November 2018 001 Total Suspended Solids 7D Conc. 18 19.3333 11/1/2018 

November 2018 001 Total Suspended Solids 30D Conc. 12 16.25 11/1/2018 

November 2018 001 Total Suspended Solids 7D Conc. 18 38. 11/8/2018 

December 2018 001 Phosphorus, Total (P) 30D Conc. 0.60 .61833 12/1/2018 

December 2018 001 Total Suspended Solids 30D Conc. 12 15. 12/1/2018 

December 2018 001 Total Suspended Solids 7D Conc. 18 32.3333 12/15/2018 

December 2018 001 Phosphorus, Total (P) 7D Conc. 0.60 .92667 12/22/2018 

December 2018 001 Total Suspended Solids 7D Conc. 18 18.3333 12/22/2018 

January 2019 001 Total Suspended Solids 30D Conc. 12 46.8 1/1/2019 

January 2019 001 Total Suspended Solids 30D Qty. 263 827.915 1/1/2019 

January 2019 001 phosphorus, Total (P) 30D Conc. 0.60 .66125 1/1/2019 

January 2019 001 Total Suspended Solids 7D Conc. 18 41.6666 1/15/2019 

January 2019 001 Phosphorus, Total (P) 7D Qty. 13 22.3124 1/22/2019 

January 2019 001 Total Suspended Solids 7D Conc. 18 144. 1/22/2019 

January 2019 001 Total Suspended Solids 7D Qty. 39 3173.85 1/22/2019 

January 2019 001 Phosphorus, Total (P) 7D Conc. 0.6 1.215 1/22/2019 

February 2019 001 Mercury, Total (Low Level) 30D Conc. 1.8 2.3 2/1/2019 

August 2019 001 E. coli 7D Conc. 362 698.500 8/22/2019 

Inspections of the Twinsburg WWTP were performed by Ohio EPA staff on September 26, 2018, May 3, 
2019, and August 30, 2019.  At the time of the inspections, the treatment plant appeared to be operating 
satisfactorily. 
  



 

 

Pollutant Loadings 

 

 

  



 

 

City of Solon WRF (3PD00019)  
The City of Solon Water Reclamation Facility (WRF), located at 6951 Cochran Road, Solon, Cuyahoga 
County, Ohio, discharges to Beaver Meadow Run at RM 0.97. Beaver Meadow Run flows to Tinkers Creek 
(RM 10.62) and the Cuyahoga River (RM 16.36).  The Solon WRF is an advanced treatment facility with an 
average design flow of 5.8 million gallons per day (MGD) and a peak hydraulic capacity of 30 MGD. This 
facility was originally built in 1962 with expansion occurring in 1970 and again in 1980. The current 
capacity expansion to 5.8 MGD was completed in 1996 -1997. Subsequent process modifications to the 
facility were completed in 2007 and 2019, respectively. The separate sanitary sewer collection system 
serves a population of approximately 25,968 people in the City of Solon, as well as limited portions of the 
Village of Bentleyville. 
The treatment plant processes and/or equipment include mechanical screening, grit removal, scum 
removal, flow equalization, primary clarification/settling, trickling filter/roughing tower biological 
treatment process, activated sludge biological treatment process, phosphorus removal (ferric chloride 
addition), secondary clarification/settling, tertiary sand filtration, ultraviolet (UV) disinfection, and post-
aeration. 
Primary sludge is anaerobically digested before combining with thickened waste activated sludge (WAS). 
The combined sludge is dewatered using a belt filter press.  Presently, the primary means of disposal of the 
sludge is via landfill disposal.  
Solon implements an Ohio EPA-approved pretreatment program. Based on the NPDES application, there 
are. The industrial users contribute approximately 0.87 MGD of flow to the treatment plant. 

Compliance Summary  

A review of DMR data for 2017-2019 revealed the following effluent limitation violation during the study 
period: 

Reporting Period Station Parameter Limit 
Type Limit Reported 

Value 
Violation 

Date 

October 2018 001  Dissolved Oxygen  1D Conc. 5.0  4.8 10/18/2018 

Inspections of the Solon WRF were performed by Ohio EPA staff on September 26, 2018, May 3, 2019, and 
September 10, 2019. At the time of the inspections, the operation and maintenance of the treatment plant 
appeared be satisfactory. The visual quality of the final discharge was also determined to be satisfactory.  



 

 

Pollutant Loadings 

 

 

 
  



City of Bedford Heights WWTP (3PD00006) 
The City of Bedford Heights WWTP, located at 25301 Solon Road, Bedford Heights, Cuyahoga County, Ohio, 
discharges to an unnamed tributary at RM 0.04 to Hawthorne Creek (RM 0.1).  Hawthorne Creek 
subsequently flows to Tinkers Creek (RM 7.83) and the Cuyahoga River (RM 16.36).  The Bedford Heights 
WWTP is an advanced treatment facility with an average design flow of 3.6 million gallons per day (MGD) 
and a peak hydraulic capacity of 7.5 MGD.  The plant was originally constructed in 1958, and its last major 
modification was in 1984.  The separate sanitary sewer collection system serves a population of 
approximately 21,850 people in the City of Bedford Heights, as well as portions of the City of Warrensville, 
City of Solon, Village of Glenwillow, and Village of Oakwood.   
The treatment plant processes and/or equipment include screening, aerated grit removal, influent 
pumping, pre-aeration, primary settling, activated sludge biological treatment process, phosphorus 
removal (ferric chloride addition), secondary settling, tertiary sand filtration, chlorination, de-chlorination, 
and post-aeration. 
Sludge handling processes consist of thickening and dewatering using a belt filter press.  Presently, the 
primary means of sludge management is landfill disposal or hauling to another NPDES-permitted facility. 

Bedford Heights implements an Ohio EPA-approved pretreatment program.  Based on the NPDES 
application, there are three (3) identified significant industrial users (SIUs) that discharge to the 
treatment plant.  The industrial users contribute approximately 0.064 MGD of flow. 

The Bedford Heights WWTP has experienced a number of secondary treatment system bypass events, i.e. 
partially-treated bypass after primary settling, during the past 5 years.  The frequency and magnitude of 
events suggests excessive weather-related flows to the treatment plant. The current NPDES permit 
requires the facility is to evaluate feasible alternatives for elimination and/or reduction of these bypasses. 

Compliance Summary  

A review of DMR data for 2017-2019 revealed the following effluent limitation violations during the study 
period: 

Reporting Period Station Parameter Limit Type Limit Reported 
Value 

Violation 
Date 

February 2017 001 Copper, Total Recoverable 30D Conc. 18 19.9 2/1/2017 

March 2017 001 Copper, Total Recoverable 1D Conc. 29 32.5 3/6/2017 

May 2017 001 Phosphorus, Total (P) 7D Conc. 0.7 .747 5/22/2017 

September 2017 001 Phosphorus, Total (P) 7D Conc. 0.7 .985 9/1/2017 

October 2017 001 Copper, Total Recoverable 30D Conc. 18 25.2 10/1/2017 

December 2017 001 
Chronic Toxicity, P. 
promelas 30D Conc. 1.0 3.24 12/1/2017 

February 2018 001 pH, Maximum 1D Conc. 9.0 9.62 2/24/2018 

March 2018 001 Chronic Toxicity, C. dubia 30D Conc. 1.0 1.49 3/1/2018 

June 2018 001 Phosphorus, Total (P) 7D Conc. 0.7 .8365 6/1/2018 

June 2018 001 Copper, Total Recoverable 30D Conc. 18 18.8 6/1/2018 

August 2018 001 Phosphorus, Total (P) 7D Conc. 0.7 .754 8/22/2018 

September 2018 001 Acute Toxicity, P. promelas 1D Conc. 1.0 1.41 9/14/2018 

July 2019 001 Phosphorus, Total (P) 7D Conc. 0.7 .8 7/1/2019 



 

 

Reporting Period Station Parameter Limit Type Limit Reported 
Value 

Violation 
Date 

July 2019 001 Phosphorus, Total (P) 7D Conc. 0.7  .73 7/8/2019 

Inspections of the Bedford Heights WWTP were performed by Ohio EPA staff on September 13, 2018 and 
May 7, 2019.  At the time of the inspections, the operation and maintenance of the treatment plant 
appeared be satisfactory.  The visual quality of the final discharge was also determined to be satisfactory. 

Pollutant Loadings 

 
 

 

  



 

 

City of Bedford WWTP (3PD00005)  
The City of Bedford WWTP, located at 705 West Glendale Street, Bedford, Cuyahoga County, Ohio 
discharges to Wood Creek at RM 1.35. Wood Creek flows to Tinkers Creek (RM 2.43) and the Cuyahoga 
River (RM 16.36). The WWTP is an advanced treatment facility with an average design flow of 3.2 million 
gallons per day (MGD) and a peak hydraulic capacity of 6.4 MGD.  The plant was originally constructed in 
1937, and its last major modification was in 2012. The separate sanitary sewer collection system serves a 
population of approximately 13,274 people in the City of Bedford and a small portion of the Village of 
Oakwood. 

The treatment plant processes and/or equipment include screening, grit removal, flow equalization, 
primary clarification, trickling filters, phosphorus removal (ferric chloride addition), secondary 
clarification, tertiary sand filtration, and ultraviolet (UV) disinfection. 

Solid stream processes include sludge treatment via anaerobic digestion and dewatering using a belt filter 
press. Presently, the primary means of disposal of the Class “B” sludge is landfill disposal or hauling to 
another NPDES-permitted facility. 

Bedford WWTP does not have an Ohio EPA-approved pretreatment program. Based on the NPDES 
application, there are three (3) identified significant industrial users (SIUs) tributary to the treatment 
plant. 

The Bedford WWTP has experienced a significant number of secondary treatment bypass events, i.e. 
untreated overflows from the EQ Basin, during the past 5 years.  The frequency and magnitude of events 
suggests excessive weather-related flows to the treatment plant. The current NPDES permit requires the 
Bedford WWTP is to evaluate feasible alternatives for elimination and/or reduction of these bypasses. 

Compliance Summary  

A review of DMR data for 2017-2019 revealed the following effluent limitation violations during the study 
period: 

Reporting Period Station Parameter Limit 
Type Limit Reported 

Value 
Violation 

Date 

March 2017 001 Phosphorus, Total (P) 7D Conc. 0.7 .72533 3/1/2017 

March 2017 001 Phosphorus, Total (P) 7D Qty. 8.48 11.8018 3/1/2017 

March 2017 001 Copper, Total Recoverable 
30D 
Conc. 16 22. 3/1/2017 

March 2017 001 Mercury, Total (Low Level) 30D Qty. 0.0001 .00016 3/1/2017 

March 2017 001 Copper, Total Recoverable 30D Qty. 0.194 .31892 3/1/2017 

March 2017 001 Mercury, Total (Low Level) 
30D 
Conc. 7.0 11.38 3/1/2017 

March 2017 001 Copper, Total Recoverable 1D Qty. 0.303 .31892 3/8/2017 

June 2017 001 pH, Minimum 1D Conc. 6.5 6.4 6/14/2017 

February 2018 001 Total Suspended Solids 7D Conc. 18 21.6666 2/15/2018 

February 2018 001 Total Suspended Solids 7D Qty. 218 321.919 2/15/2018 

April 2018 001 Phosphorus, Total (P) 7D Qty. 8.48 8.78939 4/1/2018 

May 2018 001 Copper, Total Recoverable 
30D 
Conc. 16 17. 5/1/2018 



 

 

Reporting Period Station Parameter Limit 
Type Limit Reported 

Value 
Violation 

Date 

December 2018 001 Copper, Total Recoverable 
30D 
Conc. 16 30. 12/1/2018 

December 2018 001 Chronic Toxicity, P. promelas 
30D 
Conc. 1.0 2.1 12/1/2018 

December 2018 001 Copper, Total Recoverable 1D Conc. 25 30. 12/11/2018 

February 2019 001 Total Suspended Solids 7D Qty. 218 297.418 2/8/2019 

April 2019 001 Total Suspended Solids 7D Qty. 218 229.243 4/1/2019 

April 2019 001 Phosphorus, Total (P) 7D Qty. 8.48 9.60306 4/1/2019 

December 2019 001 Chronic Toxicity, P. promelas 
30D 
Conc. 1.0 5.61 12/1/2019 

Inspections of the Bedford WWTP were performed by Ohio EPA staff on September 13, 2018 and May 7, 
2019.  At the time of the inspections, the operation and maintenance of the treatment plant appeared be 
satisfactory.  The visual quality of the final discharge was also determined to be satisfactory. 

Pollutant Loadings 

 
 

  



 

 

Northeast Ohio Regional Sanitary Sewer District (NEORSD) Combined Sewer Overflow Permit 
(3PA00002) - Various Locations 
NEORSD serves all or parts of 62 communities and maintains approximately 326 miles of interceptor and 
inter-community relief sewers. Local sewers are operated and maintained by the respective communities.  
The entire collection is comprised of approximately 23 percent combined sewer and 77 percent separate 
sanitary sewers, with the majority of the combined sewers situated in the City of Cleveland. The NEORSD 
collection system is divided into three service areas, covering a total area of approximately 348.6 square 
miles, and tributary to the following treatment plants: Easterly Wastewater Treatment Plant (WWTP) 
Southerly Wastewater Treatment Center (WWTC), and Westerly WWTC. Both the Easterly WWTP and 
Westerly WWTC discharge directly to Lake Erie. 
The NPDES permit currently authorizes the discharges of CSOs at certain locations within the combined 
sewer system.  Of the existing 115 CSOs, 65 are located within the Cuyahoga River drainage basin: 
Cuyahoga River (24), Mill Creek (19), Big Creek (14), West Creek (1), Spring Creek (2), Wolf Creek (2), 
Treadway Creek (2), and Ohio Canal (1).  
NEORSD is in the process of installing controls to reduce the impacts from wet-weather related treatment 
plant bypasses and CSOs.  These controls are being installed in accordance with a federal Consent Decree 
that has been approved by both US EPA and Ohio EPA. The Consent Decree requires completion of the 
construction and full implementation of all remedial and control measures by 2035. 
The Consent Decree contains provisions and schedules for implementation of the CSO LTCP.  The 
provisions include the construction of seven tunnels to store combined sewage until the collection systems 
and WWTPs can accommodate the flow.  In addition to the large tunnel projects, NEORSD will construct 
new storage facilities, upgrade several pump stations, regulators, and relief sewers, and separate sections 
of its sewer system.  The Consent Decree also requires NEORSD to expand all three of its WWTPs, and 
construct or upgrade wet weather treatment facilities associated with the plants.  When combined with 
existing upgraded controls and work already underway, approximately 98 percent of the total wet weather 
flows will be captured for treatment.  When the CSO control measures required by the Consent Decree are 
implemented, NEORSD will eliminate or capture and treat nearly 4 billion gallons of the 4.5 billion gallons 
of annual CSO discharges estimated at the time the Consent Decree was entered. 

Inspections of the NEORSD CSOs and control structures were inspected by Ohio EPA during 2019.  The 
inspections determined that NEORSD was operating and maintaining its collection system in accordance 
with the conditions of the NPDES permit. 

NEORSD Southerly WWTC (3PF00002)  
NEORSD Southerly Wastewater Treatment Center (WWTC), located at 6000 Canal Road, Cuyahoga Heights, 
Cuyahoga County, Ohio discharges to the Cuyahoga River at RM 10.57.  Southerly WWTC is the largest of 
the three NEORSD wastewater treatment plants serving the City of Cleveland and all or part of 61 suburban 
municipalities in Cuyahoga and Summit counties. Located in Cuyahoga Heights, the NEORSD Southerly 
WWTC serves a population of greater than 600,000. The collection system is comprised of both separate 
sanitary sewers (approx. 79.3%) and combined sewers (approx. 20.7%).   